SPORTON LAB.

FCC RF Test Report

Report No. : FR483017B

11BE4OMIMO_Ant3_5755

Spe m

)

Ref Level 22,94 dBm
j Att 15 dB

Offset 24.94 dB & RBW 1 MHz

SWT 2.1ms

@ VBW 3 MHz

Mode Sweep

@15a View

20 dem

M1

M1[1]

5 Bt ikl

A

e,

19.08 dBm
537240 GHz|
38.590476190 MHz

10 dBm:

0 de

-10 dem

-20 dBm

-30 dB;

-40 dBm

-50 di

-60 dBm

CF 5.755 GHz

2100 pts

Span 80.0 MHz

Marker

X-value

Y-value

| Function

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.753724 GHz
5.7357429 GHz
5.7743333 GHz

19.08 dBm
11.10 dBm
9.78 dém

Oce Bw

3B8.59047619 MHz

L JL

Date: 11.0CT.2024 22:24:28

11BE4OMIMO_Ant4_5755

Spe m

(=)

J= ALt 15 dB

SWT

Ref Level 22,31 dém Offset 24,81 dB & RBW 1 MHz
2.1 ms

w VBW 3 MHz

Mode Sweep

@®1Sa View

Mi[1]

20 dem

T T T

o My b s e

18.87 dBm
5.7410760 GHz
38.514285714 MHz

10 dém

0de

/
#

-10 dBm

y

B

Mgty

-40 dBm

=50 d

-60 dBrn

CF 5.755 GHz

2100 pts

Span 80.0 MHz

Marker

X-value

Y-value

\ Function \

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.741076 GHz
5.7357429 GHz
5.7742571 GHz

18.87 dBm
11.78 dém
10.85 dém

Oce Bw

38.514285714 MHz

L JL

Date: 11.0CT.2024 22:25:16

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : G95231BX

Page Number

1 A2-428 of 946



saranas. FCC RF Test Report Report No. : FR483017B

11BE4OMIMO_Ant1_5795

(reun ) ®

Spe
Ref Level 20,92 dém Offset 24.92 dB & RBW 1 MHz
e Att 15 d8  SWT 2.1ms @ VBW 3 MHz  Mode Sweep
@15a View
M1[1] 18.09 dBm
M1 5.8069050 GHz
20 dem

FTTRE YR RpPYTIP R AT Y/ :;Lh]ﬂ - 38.476190476 MHz
5 Yl by Mﬂ‘?

10 dBm:
/ \

-10 dém ¢ by

ot b,
s M

PR L L
A lias
40 dBmr
-50 di
-60 dBm-
CF 5.795 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.806905 GHz 18.09 dBm
T1 1 5.775781 GHz 10.67 dém Oce Bw 38.476190476 MHz
T2 1 5.8142571 GHz 11.45 dém
il J [CTTTTTT ]
L JU J -

Date: 11.0CT.2024 22:33.08

11BE40MIMO_Ant2_5795

B &

Spe
Ref Level 20,63 dém Offset 24,63 dB & RBW 1 MHz

l& Att 15 dB SWT 2.1ms @ VBW 3 MHz Mode Sweep
@®1Sa View
Mi[1] 17.32 dBm)
20 dBm M1 5.8062950 GHz

B 38.476190476 MHz
T kot iy et 5

""wf"‘um“‘“jm A

10 dBm ¥

0ds ./ \h

-20d ¥
oty A AN

s N LT P
st :
40 dBmr-
-50 dB
-60 dBm-
CF 5.795 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.806295 GHz 17.32 dém
T1 1 5.775781 GHz 11.21 dém Occ Bw 38.476190476 MHz
T2 1 5.8142571 GHz 11.18 dém
e —— ]
il J [T
L JU J -

Date: 11.0CT.2024 22:33:54

Sporton International Inc. (Kunshan) Page Number 1 A2-429 of 946
TEL : +86-512-57900158
FCC ID : G95231BX



SPORTON LAB. FCC R F

Test Report

Report No. : FR483017B

11BE4OMIMO_Ant3_5795

)

Spe m
Ref Level 20,95 dém  Offset 24.95 dB & RBW 1 MHz
e Att 15 d8  SWT 2.1ms @ VBW 3 MHz  Mode Sweep
@15a View
M1[1] 18.25 dBm
M1 5.7911330 GHz
208 38.514285714 MHz

T ST P AN AT rootca AT
v {otennl o

10 dBm: ’ﬂ‘

0 de

-10 dem o

i

-20 dBm
i

M,

30 de
g LT T
40 dBmr
-50 di
-60 dBm-

CF 5.795 GHz 2100 pts Span 80.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |

M1 1 5.791133 GHz 18.25 dBm
T1 1 5.775781 GHz 10.15 dBm Oce Bw 38.514285714 MHz
T2 1 5.8142952 GHz 11.76 dém

L J1 J BRAREEED e

Date: 11.0CT.2024 22:34:41

11BE4OMIMO_Ant4_5795
Spe m :%1
Ref Level 20,02 dém Offset 24,02 dB & RBW 1 MHz
J= ALt 15 dB SWT 2.1 ms & VBW 3 MHz Mode Sweep
@®1Sa View
MI[1] 18.96 dBm
M1 5.7825620 GHz
20 dem

P T AT T PO s S PP o
W

! '

Loy

38.552380952 MHz

10 dém ‘Jr

o yd

-10 der f

-20 dBm: M
-40 dBrmy
=50 d
-60 dBrr
CF 5.795 GHz 2100 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.782562 GHz 18.96 dBm
T1 1 5.7757429 GHz 10.15 dBm Oce Bw 38.552380952 MHz
T2 1 5.8142952 GHz 9.67 dbm
- )
L JL )| [ | EEEEEREN ]
Date: 11.0CT.2024 22:35:28
Sporton International Inc. (Kunshan) Page Number 1 A2-430 of 946

TEL : +86-512-57900158
FCC ID : G95231BX



saranas. FCC RF Test Report Report No. : FR483017B

11BESOMIMO_Ant1_5210

(reun ) ®

Spe
Ref Level 22,32 dBm Offset 24.32 dB & RBW 2 MHz
j Att 15 dB8  SWT 2.1ms & VBW 10 MHz Mode Sweep
@15a View
M1[1] 14.72 dBm
20 dem - 5.2229140 GHz
cc Bw 78.247619048 MHz
et bt s e TR ST MRERC TN Y
10 deém }( Y&
dB
o le
-10 dem i
204 ly
-0 —l. ‘w‘i“w
bt
-40 dBm
-50 dB
-60 dBmr-
CF 5.21 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.222914 GHz 14,72 dBm
T1 1 5.1709524 GHz B8.49 dBm Oce Bw 78.247615048 MHz
T2 1 5.2492 GHz 8.42 dim
il J [TTTTTE ]
L JU J -

Date: 11.0CT.2024 01:27:55

11BESOMIMO_Ant2_5210

Spe m :%1
Ref Level 2045 dém Offset 24,45 dB & RBW 2 MHz
o Att 15 d8  SWT 2.1ms @ VBW 10 MHz _Mode Sweep
@15a View
Mi[1] 15.32 dBm
20 d8 ) 5.1953330 GHz,
o Ty Oce Bw 78.400000000 MHz
10 dom Al bl Tu PR F1 I TegrTe TP KA m'.mmm{
\
-10 dBnm M
20d W 1
IR T W
-40 dBnmn
-50 dB
-60 den
CF 5.21 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.195333 GHz 15.32 dém
T1 1 5.1708762 GHz 8.54 dBm Occ Bw 76.4 MHz
T2 1 5.2452762 GHz 8.42 dBm
- ———
L J1 J WD e
Date: 11.0CT.2024 01:28:28
Sporton International Inc. (Kunshan) Page Number 1 A2-431 of 946

TEL : +86-512-57900158
FCC ID : G95231BX



SPORTON LAB.

FCC RF Test Report

Report No. : FR483017B

11BESOMIMO_Ant3_5210

)

16.72 dBm
5.1922100 GHz
78.323809524 MHz

Spe m
Ref Level 20,41 dBm Offset 24.41 dB & RBW 2 MHz

o Att 15 dB SWT 2.1ms &« VBW 10 MHz Mode Sweep

@1Sa View

M1[1]
D A1

20 dBm - v Oce Bw

10 dom bt i b e bl
[

-20d
p | )
o SRR e mdrarit Jr
-40 dBm
-50 dB
-60 dBmr-
CF 5.21 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.19221 GHz 16.72 dém
T1 1 5.1708762 GHz 9.48 dBm Occ Bw 78.323809524 MHz
T2 1 5.2492 GHz 8.91 dBm
L J1 J WD e
Date: 11.0CT.2024 01:29:06
11BES8OMIMO_Ant4_5210
Spe m :%1
Ref Level 22,30 dém Offset 24,20 dB & RBW 2 MHz
s att 15 d8  SWT 2.1ms @ VBW 10 MHz Mode Swesp
@®1Sa View
Mi[1] 14.76 dBm
20 dom X 5.1901520 GHz,
Oce Bw 78.323809524 MHz
10 dam bbb avmi s oo kb s,
/ ,
-10 dBmr M’ ”‘ﬂww
-20d ' #lhk\
Bt W,
ol i it
40 dBm
50 d8
-60 den
CF 5.21 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.190152 GHz 14.76 dBm
T1 1 5.1708 GHz 8.30 dBm Occ Bw 78.323809524 MHz
T2 1 5.2491238 GHz 8.687 dBm
- ———
L J1 J WD e

Date: 11.0CT.2024 01:29:42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G95231BX

Page Number

1 A2-432 of 946



saranas. FCC RF Test Report Report No. : FR483017B

11BESOMIMO_Ant1_5290

Spectrum L

Ref Level 2065 dém  Offset 24.65 dB & RBW 2 MHz
e Att 15 d8  SWT 2.1ms @ VBW 10 MHz Mode Sweep
@15a View

M1[1] 13.20 dBm
3149520 GHz
2380952 MHz

20 dem

Ocec ByM1 78 .,

10 dam T L hhhg ; TN PTER) Al P

A =

20 d A

30 dB \
30 dem- - —f 4 RTINS m

i

-40 den

50 dB

-60 dern

CF 5.29 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.314952 GHz 13.20 dBm
T1 1 5.2507238 GHz 6.33 dBm Oce Bw 78.552380952 MHz
T2 1 5.3292762 GHz 5.63 dBm

L L J

Date: 11.0CT.2024 01:30:50

11BESOMIMO_Ant2_5290

Spectrum :%1

Ref Level 20,70 dém Offset 24,70 dB & RBW 2 MHz
l& Att 15 dB SWT 2.1ms @ VBW 10 MHz Mode Swesp
@15a View

Mi[1] 14.66 dBm
5.2847810 GHz,

20 d8m ™I Occ Bw 78.476190476 MHZ|

T Dbt et Iu it bbbk
10 dBm 2 - 4 U ot bt il =

0de

-10 dBmr | h“%
-20 di w VM“‘
a0 dem 1 L 1

-40 dBm

50 dB

-60 dBm

CF 5.29 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5284761 GHz 14.66 dBm
T1 1 5.2508 GHz 7.81 dBm Occ Bw 78.476190476 MHz
T2 1 5.3292762 GHz 5.70 dBm

L L J

Date: 11.0CT.2024 01:31:25

Sporton International Inc. (Kunshan) Page Number 1 A2-433 of 946
TEL : +86-512-57900158
FCC ID : G95231BX



SPORTON LAB.

FCC RF Test Report

Report No. : FR483017B

11BES8OMIMO_Ant3_5290

Spe m

)

Ref Level 2284 dBm
j Att 15 dB

Offset 24.84 dB & RBW 2 MHz

SWT 2.1ms @ VBW 10 MHz Mode Sweep

@15a View

20 dem

M1[1]

Ocec Bw

it st bttty

"MN"‘"

15.16 dBm
5.3267620 GHz
78.323809524 MHz

10 dBm:

0 de

-10 den

-20 dBm

-30 d

B o
ftriie oot YT A

L
L. TS N T

-40 den

-50 di

-60 dBm

CF 5.29 GHz

2100 pts

Span 160.0 MHz

Marker

X-value | Y-value | Function

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.326762 GHz
5.2508 GHz
5.3291238 GHz

15.16 dBm
6.91 dBm
9.26 dém

Oce Bw

78.323805524 MHz

L JL

Date: 11.0CT.2024 01:32:02

11BESOMIMO_Ant4_5290

Spe m

(=)

Ref Level 22,77 dBm
l& Att 15 dB

Offset 24.77 dB & RBW 2 MHz

SWT 2.1 ms & VBW 10 MHz  Mode Sweep

@®1Sa View

20 dem

Mi[1]

Occ Bw

™I
LETWU ) (. harnl st ity ikt e

14.18 dBm
5.2616190 GHz
78.552380952 MHz

10 dém

0de

-10 dBm

-20 dém i

CEk

"'ilihln e G
it

-40 dBm

=50 d

-60 dBm

CF 5.29 GHz

2100 pts

Span 160.0 MHz

Marker

X-value | Y-value | Function |

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.261619 GHz
5.2507238 GHz
5.3292762 GHz

14.18 dBm
8.28 dém
7.53 dém

Oce Bw

78.552380952 MHz

L JL

Date: 11.0CT.2024 01:32:38

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G95231BX

Page Number

1 A2-434 of 946



saranas. FCC RF Test Report Report No. : FR483017B

11BESOMIMO_Ant1_5530

(reun ®

Spe
Ref Level 20,31 dém Offset 24.31 dB & RBW 2 MHz

e Att 15 d8  SWT 2.1ms @ VBW 10 MHz Mode Sweep

@15a View

M1[1] 13.31 dBm
5.5214290 GHZ

20 dém -
M1 Occ Bw 78.400000000 MHZz

T N ' ks " 12
10 dBm oo " Akt e e FIY

-30 derr
vy

-40 dBm

50dB

-60 dBm

CF 5.53 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.521429 GHz 13.31 dBm
T1 1 5.4908 GHz 6.32 dBm Oce Bw 78.4 MHz
T2 1 5.5692 GHz 6.62 dBém

L JL J

Date: 11.0CT.2024 01:35:35

11BESOMIMO_Ant2_5530

Spe m :%1
Ref Level 2035 dém Offset 24,25 dB & RBW 2 MHz
s att 15 dB SWT 2.1ms @ VBW 10 MHz _Mode Sweep
@15a View
mMi[1] 13.53 dBm)
2048 5.5578480 GHz
o OccBw M1 78.323809524 MHz
10 d RSP I VRIRTN N ATHIRTEY ORI PNTIRN TS A
Bm sl e ¥
ods
- J
-10 dBm
20d
-30 derr "IA
. L LYV
" i
-40 dBnmn
50 dB
-60 den
CF 5.53 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.557848 GHz 13.53 dBm
T1 1 5.4908 GHz 7.68 dBm Occ Bw 76.323809524 MHz
T2 1 5.5691238 GHz 7.03 dém
— _—
L J1 J WD e
Date: 11.0CT.2024 01:36:11
Sporton International Inc. (Kunshan) Page Number 1 A2-435 of 946

TEL : +86-512-57900158
FCC ID : G95231BX



SPORTON LAB.

FCC RF Test Report

Report No. : FR483017B

11BES8OMIMO_Ant3_5530

Spe m

)

Ref Level 22,51 dém
j» Att 15 dB

Offset 24.51 dB & RBW 2 MHz

SWT 2.1ms @ VBW 10 MHz Mode Sweep

@15a View

M1[1]
20 dBm

MiL Ocec Bw

T FTRT Y) ks wpy bbb

13.53 dBm
5.4978860 GHz
78.323809524 MHz

10 dBm : sl "
[
-10 dem: ‘w

-20 d|

-40 dBm

3

PN

50 dB

-60 dern

CF 5.53 GHz 2100 pts

Span 160.0 MHz

Marker

X-value | Y-value | Function

Function Result |

Type | Ref | Trc |

M1 1 5.497886 GHz
T1 1 5.4907238 GHz 5.80 dBm
T2 1 5.5690476 GHz 7.48 dbm

13.53 dBm
Oce Bw

78.323805524 MHz

L JL J

Date: 11.0CT.2024 01:36:48

11BESOMIMO_Ant4_5530

Spe m :%1
Ref Level 20,57 dém Offset 24,57 dB & RBW 2 MHz
l& Att 15 dB SWT 2.1ms @ VBW 10 MHz Mode Sweep
@15a View
M1[1] 13,40 dBm
2048 5.5270670 GHz,
- M1 Occ Bw 78.400000000 MHZ|
10 dam BT ) TReY IIJIHI .u-vn_.I\ [TORRR 1Y TITV 8 I RPL TR [ T2
0de R\h
-10 dém W‘#’ 1
-20d #
-30 dém— ¥ i
-40 dBnmn
-50 de
-60 dBm
CF 5.53 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.527067 GHz 13.40 dBm
T1 1 5.4908 GHz 6.99 dBm Occ Bw 78.4 MHz
T2 1 5.5692 GHz 6.84 dém
il J [T
L JU J -

Date: 11.0CT.2024 01:37:25

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G95231BX

Page Number

1 A2-436 of 946



saranas. FCC RF Test Report

Report No. : FR483017B

11BESOMIMO_Ant1_5610

Spe m

)

Ref Level 20,68 dém Offset 24.68 dB & RBW 2 MHz
j Att 15 dB8  SWT 2.1ms @ VBW 10 MHz Mode Sweep

@15a View

M1[1]
20 dem

Ocec Bw

10 dBém

W " IR (T A

13.99 dBm
5.5834480 GHz
78.400000000 MHZz

’ 4 v oy

L "

CF 5.61 GHz 2100 pts

Span 160.0 MHz

Marker

Function Result |

Type | Ref | Trc | X-value | Y-value | Function
M1 1 5.583448 GHz 13.99 dBm
T1 1 5.5707238 GHz 6.19 dBm Oce Bw
T2 1 5.6491238 GHz 6.53 dBm

78.4 MHz

L JL J

Date: 11.0CT.2024 01:54:37

11BESOMIMO_Ant2_5610

Spe m

(=)

Ref Level 20,50 dém Offset 24.50dB & RBW 2 MHz
l& Att 15 dB SWT 2.1ms @ VBW 10 MHz Mode Swesp

@®1Sa View

Mi[1]
20 dem

Occ Bwe

13.29 dBm
5.6328190 GHz
78.323809524 MHz

10 dam ETPT T NORNAR) PRI RR TR AP PN AP

0de

i
"

-20 di

H,

-30 dBm
30 de Lt

-40 dém

TR T

50 dB

-60 dBm

CF 5.61 GHz 2100 pts

Span 160.0 MHz

Marker

Function Result |

Type | Ref | Trc | X-value | Y-value | Function |
M1 1 5.632819 GHz 13.29 dBm
T1 1 5.5708 GHz 8.48 dBm Occ Bw
T2 1 5.6491238 GHz 6.25 dbm

78.323805524 MHz

L JL J

Date: 11.0CT.2024 01:55:12

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G95231BX

Page Number 1 A2-437 of 946



SPORTON LAB.

FCC RF Test Report

Report No. : FR483017B

11BES8OMIMO_Ant3_5610

Spectrum

)

Ref Level 22,61 dém
j» Att 15 dB

Offset 24.61 dB & RBW 2 MHz
SWT 2.1ms & VBW 10 MHz

Mode Sweep

@15a View

20 dem

M1[1]

T bbb bl il ool

A

Mbee By
v

5.62

78.400000000 MHZz

14.03 dBm
25330 GHz

PR
¥

10 dBém
o de f

-10 dBm

-20 d|

. e

dBrv
FYRIN)

-40 dBm

W]

50 dB

-60 dern

CF 5.61 GHz

2100 pts

Span 160.0 MHz

Marker

X-value | Y-value

| Function

Function Result

Type | Ref | Trc |

M1 1 5.622533 GHz
5.5707238 GHz
5.6491238 GHz

14.03 dBm
6.51 dBm
8.04 dém

T1 1
T2 1

Oce Bw

L L

Date: 11.0CT.2024 01:55:48

78.4 MHz

11BESOMIMO_Ant4_5610

Spectrum

(=)

Ref Level 22,31 dém Offset 24,81 dB @ RBW 2 MHz
l& Att 15 dB SWT 2.1ms @ VBW 10 MHz

Mode Swesp

@®1Sa View

20 dem

Mi[1]

R B TR TS ikt bl b

Macc Bw

st bl

5.62

78.400000000 MHz

14.00 dBm
35240 GHz

10 dém .

0de

bt b
. Al

-10 dBm

-20 dBm:

A

-40 dBm

el
e

=50 d

60 derr

CF 5.61 GHz

2100 pts

Span 160.0 MHz

Marker

X-value | Y-value

\ Function \

Function Result

Type | Ref | Trc |

M1 1 5.623524 GHz
5.5707238 GHz
5.6491238 GHz

14.00 dBm
7.40 dBm
6.14 dém

T1 1
T2 1

Oce Bw

L L

Date: 11.0CT.2024 01:56:26

78.4 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : G95231BX

Page Number

1 A2-438 of 946



SPORTON LAB.

FCC RF Test Report

11BESOMIMO_Ant1_5690

&)

Report No. : FR483017B

Spe m
Ref Level 20,81 dém Offset 24.81 dB & RBW 2 MHz
e Att 15 d8  SWT 2.1ms @ VBW 10 MHz Mode Sweep
@15a View
M1[1] 13.58 dBm
20 d8 5.6853900 GHZ
- ML Oce Bw 78.400000000 MHZ|
10 d8 11 Mdon il TR PRI ek 1 72
0dB r
-10 dBr ww
-20 dBm
dB
e T, PR
-40 dBn
-50d
-60 dBm
CF 5.69 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.68539 GHz 13.58 dém
T1 1 5.6507238 GHz 8.06 dbm Occ Bw 78.4 MHz
T2 1 5.7291238 GHz 7.30 dém
il J WD e

L JL

Date: 11.0CT.2024 02:01:25

11BESOMIMO_Ant2_5690

(=)

Spe m
Ref Level 30,00 dém Offset 25.00 dB & RBW 2 MHz
lo Att 15 dB SWT 2.1ms @ VBW 10 MHz Mode Swesp
@®1Sa View
Mi[1] 14.07 dBm)
~ 5.6682480 GHz
208 T Occ Bw 78.323809524 MHz
10 dBm T o Jd #AIAN, Lintadaid, TR T 'I—‘
] A
-10 dBriv “]“"

-20 dem: %ﬂ‘

e M N

-40 dBn

-50d

-60 dBrn

CF 5.69 GHz 2100 pts Span 160.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.668248 GHz 14.07 dém
T1 1 5.6506476 GHz 8.01 dBm Occ Bw 78.323809524 MHz
T2 1 5.7289714 GHz 6.76 dBm

—
1 J Qunnnnnn)
L (]

Date: 11.0CT.2024 02:02:27

Sporton International Inc. (Kunshan) Page Number 1 A2-439 of 946
TEL : +86-512-57900158

FCC ID : G95231BX



SPORTON LAB. FCC R F

Test Report

Report No. : FR483017B

11BES8OMIMO_Ant3_5690

Spe m

&)

Ref Level 30,01 dém Offset 25.01 dB & RBW 2 MHz

j Att 15 dB8  SWT 2.1ms @ VBW 10 MHz Mode Sweep

@15a View

20 dey -

Tik L ol bbbt sbombascinbtid Lok i

M1[1]

Ocec Bw
bhacth " A

14.57 dBm
5.6578860 GHz
78.476190476 MHz

10 dBm:
/

-10 dem

-20 dBm—j

30 de i
30, o

-40 dBm

=50 d

-60 dBm

CF 5.69 GHz 2100 pts

Span 160.0 MHz

Marker

Function

Function Result |

Type | Ref | Trc | X-value | Y-value |
M1 1 5.657886 GHz 14,57 dBm
T1 1 5.6507238 GHz 7.74 dBm
T2 1 5.7292 GHz 7.62 dBém

Oce Bw

78.476190476 MHz

L JL

Date: 11.0CT.2024 02:03:24

11BESOMIMO_Ant4_5690

Spe m

(=)

Ref Level 22,30 dém Offset 24,20 dB & RBW 2 MHz
l& Att 15 dB SWT 2.1ms @ VBW 10 MHz

Mode Swesp

@®1Sa View

Mi[1]

20 dem

e

Occ Bw

byttt bt

15.85 dBm
5.6635240 GHz
78.476190476 MHz

¥
ik i b
10 dém ?-

ode

-10 dBm M‘
-20 dBm:

M

< ...M

-40 dBm

=50 d

-60 dBrn

CF 5.69 GHz 2100 pts

Span 160.0 MHz

Marker

Function \

Function Result |

Type | Ref | Trc | X-value | Y-value |
M1 1 5.663524 GHz 15.85 dBm
T1 1 5.5506476 GHz 7.71 dBm
T2 1 5.7291238 GHz 7.20 dBém

Oce Bw

78.476190476 MHz

L JL

Date: 11.0CT.2024 02:04:32

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : G95231BX

Page Number 1 A2-440 of 946



saranas. FCC RF Test Report Report No. : FR483017B

11BES8OMIMO_Antl_5775

(reun | @

Spe
Ref Level 22,70 dBm Offset 24.70 dB & RBW 2 MHz
o att 15d8  SWT 2.1ms @ VBW 10 MHz  Mode Sweep
@15a View
mM1[1] 18.73 dBm)
208 M1 5.7473810 GHz
o T Totohethbeiehlos oA rmtamtoas QECB 78.400000000 MHz
10 dBm 7 5
ods .I( \M
10 dermn ;,-.M.f M.F
. ™
5 M‘.
i o Wt—ﬂ,' T
-40 dBn
50 dB
-60 dBr
CF 5.775 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.7473B1 GHz 18.73 dBm
T1 1 5.7358 GHz 11.93 dBm Occ Bw 78.4 MHz
T2 1 5.8142 GHz 10.30 dém
il J [CTTTTTT ]
L JU J -

Date: 12.0CT.2024 00:01:18

11BESOMIMO_Ant2_5775

Spe
Ref Level 20,87 dém Offset 24,27 dB @ RBW 2 MHz

o Att 15 d2 SWT 2.1ms @ VBW 10 MHz _Mode Sweeap
@15a View
Mi[1] 18.50 dBm)
20 d M1 5.7892100 GHz,
o i . By, 78.400000000 MHz
S b b Mgl r-?MM
10 dBm
0 de

]
oL ",

w g
40 dBmr-
S0d
-60 dBrn
CF 5.775 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.78921 GHz 18.50 dBm
T1 1 5.7357238 GHz 12.44 dém Occ Bw 76.4 MHz
T2 1 5.8141238 GHz 11.27 dém
———
il J [CTTTTTT ]
L JU J -

Date: 12.0CT.2024 00:02:02

Sporton International Inc. (Kunshan) Page Number 1 A2-441 of 946
TEL : +86-512-57900158
FCC ID : G95231BX



SPORTON LAB. FCC R F

Test Report

Report No. : FR483017B

11BES8OMIMO_Ant3_5775

&)

Spe m
Ref Level 30,13 dBm Offset 25.13 dB & RBW 2 MHz
o att 15d8  SWT 2.1ms @ VBW 10 MHz  Mode Sweep
@15a View
mM1[1] 18.76 dBm)
20 da M1 5.7875330 GHz
- EETT R N TSN YOI (= rilsy T o 78.400000000 MHz
¥ W Tl ¥
10 d&ém fl \
o HFIJ .M
=10 dBmr
-20 dBm H.IT'. *’“"
41l Mw w%u
A o
40 dBmr
s0d
-60 derr
CF 5.775 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.787533 GHz 18.76 dBm
T1 1 5.7358762 GHz 11.49 dBm Occ Bw 78.4 MHz
T2 1 5.8142762 GHz 11.80 dém
i J [[ [T
L JU J -

Date: 12.0CT.2024 00:02:50

11BESOMIMO_Ant4_5775

(=)

Spe m

Ref Level 30,04 dém Offset 25.04 dB & RBW 2 MHz
lo Att 15 dB SWT 2.1ms @ VBW 10 MHz Mode Swesp
@®1Sa View

Mi[1]

20 del

" Uml.m M

20.30 dBm
5.7498950 GHz
78.552380952 MHz

-
L ]
?wh P TV PTI
10 deém
i

[

-10 der

LY

-20 dBm Mﬂk

Mo bhisinind

-40 dBrmy
-50 di
-60 dBrr
CF 5.775 GHz 2100 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.749895 GHz 20.30 dBm
T1 1 5.7356476 GHz 11.92 dém Oce Bw 78.552380952 MHz
T2 1 5.8142 GHz 12.42 dém
- )
L JL )| [ EEREEEE ]
Date: 12.0CT.2024 00:03:38
Sporton International Inc. (Kunshan) Page Number 1 A2-442 of 946

TEL : +86-512-57900158
FCC ID : G95231BX



saranas. FCC RF Test Report Report No. : FR483017B

11BE160MIMO_Ant1_5250

Spe m oo
Ref Level 20,30 dém  Offset 24.30 dB & RBW 5 MHz
e Att 15 d8  SWT 2.1ms @ VBW 20 MHz  Mode Sweep

@15a View

mi1[1] 14.34 dBm)
20 dém i 5.281770 GHz
e Bw 158.780952381 MHZ

Tladdia [ dalidats Ll " I P Py o2
10 dém /7— S oA init i saehaoti MT\
o0ds

f

-10 denn

e
="

-20 di

bdaaden ] i bl e PRETRTT) PSR

-40 dBm

50dB

-60 dBm

CF 5.25 GHz 2100 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.28177 GHz 14.34 dBm
T1 1 5.170533 GHz 7.18 dBm Oce Bw 158.780952381 MHz
T2 1 5.329314 GHz 6.62 dBém

L J1 ) [ EEREEEE ]

Date: 11.0CT.2024 02:09:54

11BE160MIMO_Ant2_5250

B &

Spe
Ref Level 2040 dém Offset 24,40 dB & RBW 5 MHz

o Att 15 d8  SWT 2.1ms @ VBW 20 MHz Mode Swesp
@®1Sa View
Mi[1] 14.28 dBm
20 d8m - . _ 5.222050 GHz
cc Bw 159.238095238 MHZ
10 dBm T ldhatpbai h— PSRRI T qulJ T2

- R 1 | W
/ L
Y

— RO bt bbbt biidac
-40 dBnmn
50 d8
-60 den
CF 5.25 GHz 2100 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.22295 GHz 14.28 dBm
T1 1 5.170533 GHz 7.00 dBm Occ Bw 159.238095238 MHz
T2 1 5.329771 GHz 7.44 dBm
il J [CTTTTTT ]
L JU J -

Date: 11.0CT.2024 02:11:04

Sporton International Inc. (Kunshan) Page Number 1 A2-443 of 946
TEL : +86-512-57900158
FCC ID : G95231BX



SPORTON LAB.

FCC RF Test Report

Report No. : FR483017B

11BE160MIMO_Ant3_5250

Spe m

j Att

)

Ref Level 22,73 dBm

15 dB

Offset 24.73 dB & RBW

SWT

2.1ms

5 MHz
& VBW 20 MHz

Mode Sweep

@15a View

20 dem

M1[1]

T

il

IO A T PP

L

Ocec Bw

ki i Aty
i 1

15.57 dBm
5.199180 GHz
158.628571429 MHz

10 dBém

o de

-10 den

=]

-20 dBm

bl

-40 den

(NP PRI
M -

-50 di

-60 dern

CF 5.25 GHz

2100 pts

Span 320.0 MHz

Marker

X-value

Y-value |

Function

Function Result |

Type | Ref |
M1

T1
T2

Tr\:\
1
1
1

5.1991

8 GHz

5.170838 GHz
5.329467 GHz

15.57 dBm
7.14 dBm
6.71 dém

Oce Bw

158.62B8571429 MHz

L J

Date: 11.0CT.2024 02:12:12

11BE160MIMO_Ant4_5250

Spe m :%1
Ref Level 2047 dém Offset 24,47 dB @ RBW 5 MHz
o Att 15 d8  SWT 2.1ms @ VBW 20 MHz Mode Swesp
@15a View
Mi[1] 14.10 dBm
5.229050 GHz
20 dem T F
i Oce Bw 158.933333333 MHZ
10 dBm g s s Al ."Tww'
! \
-10 dém ‘Jf ]tl
-20d
et ol ERROPEIT PNy
i e f
-40 dBnmn
-50 dB
-60 den
CF 5.25 GHz 2100 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.22905 GHz 14.10 dBm
T1 1 5.170533 GHz 6.77 dBm Occ Bw 156.933333333 MHz
T2 1 5.329467 GHz 7.77 dBém
e —— ]
il J [T
L JU J -

Date: 11.0CT.2024 02:13:25

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : G95231BX

Page Number

1 A2-444 of 946



SPORTON LAB.

FCC RF Test Report

Report No. : FR483017B

11BE160MIMO_Ant1_5570

Spe m I:In]
Ref Level 22,50 dBm Offset 24.50 dB & RBW 5 MHz
o Att 15d8  SWT 2,1ms @ VBW 20 MHz  Mode Sweep
@15a View
M1[1] 14.51 dBm
2048 5.618530 GHz
o oce Bl 158.323809524 MHZ
T 1 il P, | sl i kbbbt 2
10 dBm -
[ b
J
-10 dBm Ff \,m
-20d 1
-40 dBm
-50 dB
-60 dBmr-
CF 5.57 GHz 2100 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 5.61853 GHz 14.51 dBm
T1 1 5.450686 GHz 7.61 dBm Occ Bw 158.323809524 MHz
T2 1 5.64901 GHz 6.98 dBm
il J [CTTTTTT ]
Date: 11.0CT.2024 02:14:57
11BE160MIMO_Ant2_5570
Spe m :%1
Ref Level 22,50 dém Offset 24,50 dB & RBW 5 MHz
o Att 15 d8  SWT 2.1ms @ VBW 20 MHz Mode Sweep
@15a View
Mi[1] 14.42 dBm
" 5.557280 GHz
20 dem T Oce Bw 158.476190476 MHZ
10 dom = it gl it it A b
i
-10 dBm: h'uh
-20d ’w 1
| R PR, PR ST RPN
-40 dBnmn
-50 dB
-60 den
CF 5.57 GHz 2100 pts Span 320.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.55728 GHz 14.42 dBm
T1 1 5.450533 GHz 6.89 dBm Occ Bw 158.476190476 MHz
T2 1 5.64901 GHz 6.52 dBm

L JL

Date: 11.0CT.2024 02:15:32

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : G95231BX

Page Number

1 A2-445 of 946



SPORTON LAB.

FCC RF Test Report

11BE160MIMO_Ant3_5570

Spectrum

)

Ref Level 2268 dém
j» Att 15 dB

Offset 24.68 db
SWT 2.1ms

@ RBW 5 MHz
& VBW 20 MHz

Mode Sweep

@15a View

20 dem

M1[1]

10 dBém

1 FORTIFORIR QeI

Al

<

Ocec Bw
bt il

15.18 dBm
8570 GHz|
476190476 MHz|

—l

o de

-10 den

-20 d|

il

e

LIRA CTY FE STTTI B

-40 den

50 dB

i

CF 5.57 GHz

2100 pts

Span 320.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function

Function Result |

T1 1
T2 1

5.51857 GHz
5.450381 GHz
5.648857 GHz

15.18 dBm
7.37 dBm
7.64 dém

Oce Bw

158.476190476 MHz

L L

Date: 11.0CT.2024 02:16:10

11BE160MIMO_Ant4_5570

Spectrum

(=)

J= ALt 15 dB

Ref Level 22,60 dém Offset 24.60 dB & RBW

SWT 2.1ms

S MHz
@ VBW 20 MHz

Mode Swesp

@®1Sa View

20 dem

Mi[1]

Mol

\

e

Occ Bw
PR 1Y

14.36 dBm
5.540510 GHz
158.628571429 MHz

b 2

10 deém

0de

-10 dBm

-20 di

kbt o

Aot Al
sl

-40 dBm

50 dB

-60 dBm

CF 5.57 GHz

2100 pts

Span 320.0 MHz

Marker

X-value |

Y-value \

Function

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.54051 GHz
5.490533 GHz
5.649162 GHz

14,36 dBm
7.42 dBm
6.72 dém

Oce Bw

158.62B8571429 MHz

Report No. : FR483017B

L L J

Date: 11.0CT.2024 02:16:47

Sporton International Inc. (Kunshan) 1 A2-446 of 946
TEL : +86-512-57900158

FCC ID : G95231BX

Page Number



saranas. FCC RF Test Report Report No. : FR483017B

Min emission bandwidth

Test Result NUII 3

TestMode Antenna | Freq(MHz) 6(1[35281\/\/ FL[MHZz] FH[MHZz] LimitfMHz] | Verdict
Antl 5745 16.37 5736.85 5753.22 0.5 PASS
Ant2 5745 16.35 5736.85 5753.20 0.5 PASS
Ant3 5745 16.35 5736.85 5753.20 0.5 PASS
Ant4 5745 16.35 5736.85 5753.20 0.5 PASS
Antl 5785 16.33 5776.87 5793.20 0.5 PASS
Ant2 5785 16.33 5776.87 5793.20 0.5 PASS
11A-CDD

Ant3 5785 16.31 5776.87 5793.18 0.5 PASS
Ant4 5785 16.33 5776.87 5793.20 0.5 PASS
Antl 5825 16.35 5816.87 5833.22 0.5 PASS
Ant2 5825 16.33 5816.87 5833.20 0.5 PASS
Ant3 5825 16.33 5816.87 5833.20 0.5 PASS
Ant4 5825 16.33 5816.87 5833.20 0.5 PASS
Antl 5745 17.61 5736.24 5753.85 0.5 PASS
Ant2 5745 17.59 5736.24 5753.83 0.5 PASS
Ant3 5745 17.57 5736.24 5753.81 0.5 PASS
Ant4 5745 17.59 5736.24 5753.83 0.5 PASS
Antl 5785 17.59 5776.24 5793.83 0.5 PASS
Ant2 5785 17.59 5776.24 5793.83 0.5 PASS

11AC20MIMO
Ant3 5785 17.57 5776.24 5793.81 0.5 PASS
Ant4 5785 17.59 5776.24 5793.83 0.5 PASS
Antl 5825 17.63 5816.22 5833.85 0.5 PASS
Ant2 5825 17.63 5816.22 5833.85 0.5 PASS
Ant3 5825 17.59 5816.22 5833.81 0.5 PASS
Ant4 5825 17.61 5816.22 5833.83 0.5 PASS
Antl 5755 36.36 5736.88 5773.24 0.5 PASS
Ant2 5755 36.32 5736.88 5773.20 0.5 PASS
Ant3 5755 36.36 5736.88 5773.24 0.5 PASS
Ant4 5755 36.32 5736.88 5773.20 0.5 PASS

11AC40MIMO
Antl 5795 36.36 5776.84 5813.20 0.5 PASS
Ant2 5795 36.32 5776.88 5813.20 0.5 PASS
Ant3 5795 36.32 5776.88 5813.20 0.5 PASS
Ant4 5795 36.32 5776.88 5813.20 0.5 PASS
Antl 5775 76.38 5736.85 5813.23 0.5 PASS
11AC80MIMO Ant2 5775 76.38 5736.85 5813.23 0.5 PASS
Ant3 5775 76.38 5736.85 5813.23 0.5 PASS
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Ant4 5775 76.38 5736.85 5813.23 0.5 PASS
Antl 5745 18.94 5735.56 5754.50 0.5 PASS
Ant2 5745 18.89 5735.58 5754.46 0.5 PASS
Ant3 5745 19.00 5735.54 5754.54 0.5 PASS
Ant4 5745 19.00 5735.54 5754.54 0.5 PASS
Antl 5785 19.00 5775.54 5794.54 0.5 PASS
Ant2 5785 18.96 5775.54 5794.50 0.5 PASS
11AX20MIMO
Ant3 5785 18.96 5775.56 5794.52 0.5 PASS
Ant4 5785 18.89 5775.60 5794.48 0.5 PASS
Antl 5825 18.96 5815.58 5834.54 0.5 PASS
Ant2 5825 18.96 5815.54 5834.50 0.5 PASS
Ant3 5825 18.98 5815.54 5834.52 0.5 PASS
Ant4 5825 19.00 5815.54 5834.54 0.5 PASS
Antl 5755 38.30 5735.89 5774.19 0.5 PASS
Ant2 5755 38.23 5735.89 5774.11 0.5 PASS
Ant3 5755 38.23 5735.92 5774.15 0.5 PASS
Ant4 5755 38.23 5735.96 5774.19 0.5 PASS
11AX40MIMO
Antl 5795 38.23 5775.89 5814.11 0.5 PASS
Ant2 5795 38.23 5775.96 5814.19 0.5 PASS
Ant3 5795 38.19 5775.96 5814.15 0.5 PASS
Ant4 5795 38.11 5776.00 5814.11 0.5 PASS
Antl 5775 78.06 5736.01 5814.07 0.5 PASS
Ant2 5775 78.06 5736.01 5814.07 0.5 PASS
11AX80MIMO
Ant3 5775 78.06 5736.01 5814.07 0.5 PASS
Ant4 5775 78.06 5736.01 5814.07 0.5 PASS
Antl 5745 18.94 5735.56 5754.50 0.5 PASS
Ant2 5745 19.02 5735.52 5754.54 0.5 PASS
Ant3 5745 18.98 5735.48 5754.46 0.5 PASS
Ant4 5745 19.04 5735.52 5754.56 0.5 PASS
Antl 5785 18.98 5775.50 5794.48 0.5 PASS
Ant2 5785 18.79 5775.60 5794.39 0.5 PASS
11BE20MIMO
Ant3 5785 19.13 5775.46 5794.60 0.5 PASS
Ant4 5785 18.98 5775.54 5794.52 0.5 PASS
Antl 5825 19.02 5815.52 5834.54 0.5 PASS
Ant2 5825 18.94 5815.58 5834.52 0.5 PASS
Ant3 5825 18.92 5815.60 5834.52 0.5 PASS
Ant4 5825 19.02 5815.52 5834.54 0.5 PASS
Antl 5755 38.15 5736.00 5774.15 0.5 PASS
Ant2 5755 38.19 5735.96 5774.15 0.5 PASS
11BE4OMIMO
Ant3 5755 38.30 5735.89 5774.19 0.5 PASS
Ant4 5755 38.23 5735.92 5774.15 0.5 PASS
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Antl 5795 38.19 5775.96 5814.15 0.5 PASS
Ant2 5795 38.04 5776.00 5814.04 0.5 PASS
Ant3 5795 38.19 5776.00 5814.19 0.5 PASS
Ant4 5795 38.15 5775.96 5814.11 0.5 PASS
Antl 5775 78.21 5735.93 5814.14 0.5 PASS
Ant2 5775 78.06 5736.01 5814.07 0.5 PASS
11BES8OMIMO
Ant3 5775 78.21 5735.86 5814.07 0.5 PASS
Ant4 5775 78.13 5735.93 5814.07 0.5 PASS
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Spec
Ref Level 30,00 dBm Offset 24.92 dB & RBW 100 kHz
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Marker
Type | Ref | Trc| X-value | y-value | Function | Function Result |
M1 1 57758861 GHz 2.57 dém
M2 1 5.7787828 GHz 7.92 dBm
D3| M1 1 38,2277 MHz -0.55 db
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Spectrum A

Ref Level 30,00 dBm Offset 24.63 dB & RBW 100 kHz
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Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 57759624 GHz 1.53 dém
M2 1 5.8100738 GHz 7.44 dBm
D3| M1 1 38,2277 MHz 0.18 d&
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Spectrum
Ref Level 30.00 dBm Offset 24.95 dB & RBW 100 kHz
j Att 25de  SWT 2.1ms & VBW 300 kHz Mode Sweep
@ 1Pk View
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Spectrum A
Ref Level 30,00 dBm Offset 24.92 dB & RBW 100 kHz
J= ALt 25dB  SWT 2.1 ms @ VBW 300 kHz Mode Sweep
@ 1Pk View
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